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Artwork Information box

File name: CN-405-04 RAB 1-pack 1ml CA

Market: Canada (CA) 

Revision no.: 04

Drawing no. & size: DIE-CN-747-04, Format: 53.5 x 25.5 x 132.5 mm 

Braille: N/A

Variable data (arranged in printing sequense): 

English translation:

LOT

EXP

N/A

N/A Other: N/A
 

Specification number type & no.: 2D-code 768086
  

Linier barcode type & no.: UPC-A: 350632012019

Local language:

LOT:

N/A

EXP:

N/A

Variable data:

XXXXXXXX

MM-YYYY

N/A N/A N/A

N/A

N/A

Version no.: 04

Printed colors:

Name/Initials: Lars Boldt Nielsen/LBNI

Black

Pantone 540 C

Pantone 698 C

Non printed colors:

Keyline

Varnish Free Area

Fonts/Sizes: Text: Myriad Pro 7,5 pt.,/8 pt., Manufacture/Importer text: Myriad Pro 7 pt./7,5 pt., Variable data: OCRB 6,5 pt. 

Pantone 7419 C

Pantone 1805 C

N/A

Glue Area

N/A

SMPS ref. no.: N/A Material weight: N/A

Date: 11-FEB-2025

File: 100% 40 mm 
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at least 2.5 IU of rabies antigen

Rabies Vaccine 

DIN 02267667
Sterile

RabiesQuestions or / ou Concerns / problèmes ?
Bavarian Nordic A/S
medical.information_NA@bavarian-nordic.com
T. 1-833-203-7933
Trademarks owned by / M. de c. détenues par 
Bavarian Nordic A/S.

Manufactured by / Fabriqué par : 
Bavarian Nordic A/S, 2900 Hellerup, 
Denmark / Danemark

Imported by / Importé par : 
Accuristix, 100 Vaughan Valley Blvd, 
Vaughan, ON, L4H 3C5, Canada

Reconstitute RabAvert with enclosed diluent

Recyclable w
here

facilities exist.
Recyclable là où
les installations

nécessaires existent.

Single dose 1 mL contains: at least 2.5 IU of rabies 
antigen. 
Trace amounts: amphotericin B, chlortetracycline, 
human serum albumin, neomycin, and ovalbumin. 
Dosage and administration: See package insert. 
Product monograph available on request. 
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Intramuscular injection (I.M.)
Administer entire contents of the vaccine.
 Single Dose 1 mL after reconstitution
 1 RabAvert vial and
 1 Diluent Prefilled syringe
 2 needles - 25 gauge x 1 inch

Store at 2ºC to 8ºC.  Do NOT freeze.
Store in carton to protect from light.
Shake well before use.

Preservative free

au moins 2,5 UI de l’antigène du virus de la rage

Vaccin antirabique 

DIN 02267667
Stérile

Reconstituez RabAvert avec le diluant fourni

Injection intramusculaire (I.M.)
Administrez tout le contenu du vaccin.
 Dose unique de 1 mL après reconstitution
 1 flacon de RabAvert et
 1 seringue préremplie de diluant
 2 aiguilles - calibre 25 et 1 pouce de
     longueur

Conserver entre 2ºC et 8ºC.  
NE PAS congeler.
Laisser le produit dans son emballage
afin de le protéger de la lumière.
Bien agiter avant d’administrer le vaccin.
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Une dose unique de 1 mL renferme: au moins 2,5 UI 
de l´antigène du virus de la rage. 
Traces: amphotéricine B, chlortétracycline, albumine 
sérique humaine, néomycine et ovalbumine. 
Posologie et administration: voir la notice. 
Monographie du produit fournie sur demande.


